e TEAZ D33 MILL TEST CERTIFICATE
4700 ZALAY ACCORDING TO EM 10204/3.1.8
ROMANIA,
— OAE Wo. PAGE
19.02.2000 _ ORDER NO. PO $EB54G _ 3 _ 10F 1
DUOFENCO SA — SPECFICATION WATEOAL —ﬂsbnnt:o;
- BAGUTTI 3 | aWAP BODY NO. :
B30E LUGANO ASTH A 10MTI0; ASTM A SH1908; GRADE B [RUCK NO. ¢
SVITIZEALAND
W, TIUE WEAT NUNBER OF NUNBER GF LENGTH WEIGHT 1 TN NANBER GF WEM o7
NUMBER PIECES PECES IN METERS . [METRIC YON] BAMNDLESS
4 2" SCH 90 (80.30 x 5.54 mm ) 34205 78 438 S$472.000 40.939 24 3
34291 228
34275 152
“PESCRIPTION I
TUBOS DE ACERO t SEAMLESS STEEL PIPES)
(DUFERCO REF.NO. 188540}
“PRODUCT ANALVSES
THREMICAL COMPOSITION % GYRER TESTY
Ne. HEAY Sample no. c Mo ] Y s o N e Cu v Flataning Secvling Fiming Hardness :.lm.—o !uzam.-n!c
1 34295 42254 0497 pS04 | 0233 | 0015 | 0016 | 0.141 0.114 | 009 | o0.188 | 0.1 Go0D - - 2500
34295 42255 0.197 0.802 0.233 0.015 0.018 0.13% 0.113 ©.009 0.186 0.001
2 [ 2m 42250 0.181 0506 | ©224 | 0015 | 0015 | 0439 | ©415 | 0008 | o8 | 0.00 - GOOD - 2500 .
34231 2251 0.153 0800 | 0227 | 0015 | 0015 | 0440 | 0415 | 0008 | v.ie9 | 0.001
3] 34278 42246 0.177 0.601 0.305 0.010 0.008 0065 0.112 0.011 0.191 0.001 GOOD - - 2500
34273 42247 0.A7TS 0.808 0.507 0.010 0.008 0.088 9.112 0.011 0.194 0.001
MECHANICAL PROPERTIES
TEST SPECMEN TENMON TRAGRON CHARPY V-HOTCH TEWP. BHEAR
Tanalle Strenght Yiedd Berenght Elongetian
No.| WEAT Bample no. Dimanslons Saction Length irad Rasuit Result Renull " %
Ingh x inche Inch® nch Min. Sax. Py Min Max. psi M. % 1 2 3 Average
1| 34299 42254 0.78 x 0.21 B.17 200 80000 78087 35000 58385 22.00 34.80
2 4291 42250 0.76 x 0.21 0.16 2.00 80000 70034 35000 52952 22.00 23.00
3| WM2TS 42248 0.76 x 0.23 0.18 200 $00D0 68380 35000 49229 22,00 20.20
L 1
JOERTIY {HA1THE MATEPIAL HEREIV N MAMRIRATT_SED WITA THE TROEREO SAESACATON AMD THAT THE TEST RFORUATION oF
SIGNATURE QUALITY DEPT. CHIEF
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